



NIPPON KAIJI KYOKAI

COPY

Statement of Fact

No. KC23EW0794

Date: 4 April 2023

THIS IS TO CERTIFY that the undersigned Surveyor to NIPPON KAIJI KYOKAI did, at the request of Messrs. Tokyo Seiko Rope Mfg. Co., Ltd., attended the static tensile test in order to confirm the condition of the fiber rope at break:

Trade Name		Toughlay FXL-R	
Manufacturer		Tokyo Seiko Rope Mfg. Co., Ltd.	
Address of Manufacturer		No.1-1, Nakamura, Toyooka-Cho, Gamagori, Aichi, Japan	
	No. of Strands	Manufacturer	Kind
Core	3	Toray Industries, Inc.	Nylon Multi-filament 1260D
		FORMOSA CHEMICALS & FIBER CORPORATION	
	8 or 48	Pyung Hwa Industrial Co., Ltd.	Polypropylene Multi-filament 2000D
		Dong Sun Synthetic Fiber Co., Ltd.	
Outer layer	48 or 64	Pyung Hwa Industrial Co., Ltd.	Polypropylene Multi-filament 2000D
		Dong Sun Synthetic Fiber Co., Ltd.	
		Unitika TEIJIN POLYESTER (THAILAND) LIMITED	Polyester Multi-filament 1000D or 1500D
Purpose of Test	Tokyo Seiko Rope Mfg. Co., Ltd., is intended to confirm that the outer layer rope breaks first and the core rope and outer layer rope do not break at the same time by static tensile test for the rope manufactured with the intention of reducing snapback.		

and confirmed that the test was carried out in accordance with the attached Test Plan (Ref. No. 230124-1K), and the test result was verified as attached Test Report (Ref. No. 230327-1K).



 K. Matsumoto
 Manager to NIPPON KAIJI KYOKAI
 Material and Equipment Department

Attachment: Test Plan (Ref. No. 230124-1K)
Test Report (Ref. No. 230327-1K)

This Report is issued subject to the condition that it is understood and agreed that neither the Society nor any of its Committees is under any circumstances whatever to be held responsible for any inaccuracy in any report or certificate issued by this Society or its Surveyors or in any entry in the Record or other publication of the Society or for any error of judgment, default or negligence of its Officers, Surveyors or Agents.